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Reference: T1708760 - Husk FF049 Jungle

Determination of the abrasion resistance - Martindale

Date of ending the test
Standard used

22-05-2017
ISO 12947-2 (1998)/cor.1 (2002)

Deviation from the standard -

Conditioning

Apparatus

Pressure on test specimen
Abradant

Type of the felt
Approximate g/m?
Number of test specimens

Test end point

20°C, relative humidity 65%

Martindale Wear and Abrasion Tester

12 kPa

Crossbred worsted spun, plain woven fabric
Woven felt

> 500

4

Knitted - 1 loop completely damaged

Specimen Number of cycles Final result
#1 100 000 >100 000
#2 100 000 >100 000
#3 100 000 > 100 000
#4 100 000 >100 000
Average 100 000 > 100 000
Annex 1 Tested specimens enclosed

Performed under accreditation in the physical lab Ghent under the responsibility of Filip Ghekiere



